4301BV

Parts Breakdown

JTLEuCLLL

2/13

Page 1 of 3



V/7711

Products with multiple versions are listed in subsiding order with the newest version on top not indented

T

cooo\lovcnhwm—\}a
H+

WNNPNPNNNNNDNN=2 2 A
O OWOONOOWN-_0O0OOUuPr~WN-0

31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
50
51
52
53
54
55
56
57
58
60
61
62

/ |

4 A A A

Part ID

911136-9
953106-2
854968-0
157219-3
231314-8
342688-3
342682-5
331237-1
251263-3
342685-9
212010-7
961004-6
911221-8
152243-1
253122-7
342846-1
253880-5
342684-1
253879-0
221725-5
212005-0
253192-6
211033-2
681613-2
253758-2
512806-9
241046-9

253878-2
211033-2
342689-1
931302-2
157220-8
253077-6
961011-9
442062-6
321647-0
253968-1
443059-8
342736-8
911116-5
911106-8
342686-7
911113-1
410215-5
961017-7
151364-6
256639-9
256667-4
321390-1
164861-3
265894-2
922117-8
164927-9
315643-8
922136-4
181150-1
911223-4

Parts Breakdown

Part Name

P.H. SCREW M4X20, PJ7000
RIVET 0-5, HM1500

NAME PLATE, 4301BV

GEAR HOUSING COVER, 4301BV
COMP. SPRING 4, 4301BV
SLIDE PLATE, 4301BV
SLIDER SUPPORT, 4301BV
SLIDER, 4301BV

SCREW M4X12, 4301BV
SLIDER PLATE, 4301BV

N. BEARING 607, 4330DWA
RETAINING RING S-8, LXPKO1
P.H. SCREW M5X16, 9227C
CRANK, 4303C

F. WASHER 26, 4303C
BALANCE PLATE, 4301BV (T2)
F. WASHER 35, 4303C

PUSH PLATE, 4301BV

F. WASHER 35, 4301BV

H. GEAR 51, 4301BV

N. BEARING 810, HR2410

F. WASHER 14, LXSF01

B. BEARING 608LB, 5007F
INS. WASHER, JN3200

F. WASHER 10, 9901

N/A

FAN 68, 9218PB

F. WASHER 10, 4301BV

B. BEARING 608LB, 5007F
BAFFLE PLATE, 4301BV

HEX NUT M6, HR2400

GEAR HOUSING, 4301BV

F. WASHER 6, 2040

STOP RING E-4, LS1016L
PACKING, 4301BV

GEAR SHAFT, 4301BV
WASHER 9, 4301BV

FELT, 4301BV

DUST PLATE, 4301BV

P.H. SCREW M4X12, 4301BV
P.H. SCREW M4X8, NHP1310
HOLDER, 4301BV

P.H. SCREW M4X10, LS1016L
PROTECTOR, 4301BV

STOP RING E-3, HR2475
RETAINER COMPLETE, 4301BV (T2)
PIN 4, 4301BV

HEADED PIN 4, 4305
ROLLER, 4301BV,T1

ROD, 4301BV (TYPE 2)

SET SCREW M6X8, 4330DWA
H.S.H. BOLT M4X12, 4300D
BASE, 4301BV

CLAMP PLATE, 4301BV
H.S.H. BOLT M4X20, JS1600
HANDLE SET, 4301BV

P.H. SCREW M5X16, 5007MG

Page 2 of 3

Quantity

A A A A A A A A AaAaaAaaaAaaAaaN A A AN 2T AN AN D

N a N, DR

4301BV

2/13



V/7711

63
64
65
66
69

70
71
72
74
75

76
77
78
79
80
81
82
83
84
85
86
87

/ |

A& A A A

664064-4
682502-4
911133-5
687002-9
650206-6
651271-8
911666-0
961011-9
522012-8
157819-9
CB76
194972-0
191947-0
643550-8
911223-4
263014-2
181150-1
911153-9
263002-9
216008-6
231314-8
272217-7
911146-6
321648-8
253877-4
410048-8
783201-2
792408-9
181788-2

Parts Breakdown

CORD (2X18X8 SJ), BO4556
CORD GUARD 8-85, HP2010N
P.H. SCREW M4X18, N9501B
STRAIN RELIEF, HK1810
SWITCH, JR3000V

SWITCH, JR3000V

P.H. SCREW M5X45, 4301BV
STOP RING E-4, LS1016L
FIELD, 4301BV

MOTOR HOUSING, 4301BV
CARBON BRUSH SET, 194972-0
CARBON BRUSH SET, 194972-0
CARBON BRUSH 76, 6905B
BRUSH CAP , 9031

P.H. SCREW M5X16, 5007MG
RUBBER PIN 4, 9217SPC
HANDLE SET, 4301BV

P.H. SCREW M4X28, JR3000V
RUBBER PIN 4, 5007MG
STEEL BALL 4.0, 5007NK
COMP. SPRING 4, 4301BV
LEVER 23, 4301BV

P.H. SCREW M4X25, 4200H
GUIDE PIN, 4301BV

F. WASHER 8, 4301BV
WRENCH HOLDER, JR3000V
HEX WRENCH 3, AF501

N/A

N/A

Page 3 of 3

=S AN -

= A A AN

A A A A A aDRN A A aOa AN aDNdND

4301BV

2/13



